#7\, BAKERBOND™ XWP 500 vl
JIBﬂkEI‘ P°|yQuat_35 Lot No. L13088

Release Date 04/04/2012

Certificate of Analysis

TEST
Appearance Passes Test | Passes Test
Mean Particle Size um 30-40 37
Carbon (C) Information Only % 45.5 %
Nitrogen (N) 4.7-6.7 % 5.6 %
Pressure (psi) Passes Test Passes Test
Liquid Chromatography Use
Test Cytochrome C (minutes) Information Only 1.43
IgG, K' Information Only 2.1
B-Lactoglobulin K Information Only 5.6

Anion Exchange Capacity (By

Chloride Titration) Information Only 0.6
Alfa-Lactalbumin Capacity’ Information Only 29
Bacterial Count Information Only <10

For Laboratory, Research or Manufacturing Use
‘Store between 4°C and 15°C

Country of Origin: USA

Phillipsburg, NJ 5001.2008, 14001.2004 P
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Deventer, The Netheriands 5001.2008, 140012004, 13485.2003

Selangor, Malaysia 9001,2008
Panoli, Indis 9001 2008 -
Gliwice, Polsnd 90012008, 17025.2006 Global Director of Quality Assurance

Richard M. Siberski

For questions on this Certificate of Analysis please contact Technical Services at 855-282-6867 or 610-573-2600
Avantor ™ Performance Materials. Inc.
3477 Corporate Parkway ¢ Suite £200 ¢ Center Valley, PA 18034 « U.S.A. « Phone: 610.573.2600 # Fax: 610.573.2610



